Instrukcja montazu

Instruction de montage

Fitting instruction Montageanleitung Istruzioni di montaggio Monteringshandledning ~ Montagevejledning

MopsAAOK yCTaHOBKM

Instrucciones de montaje  Montagehandleiding

Monteringsveiledning Navod k montézi

Szerelési utasitds  Asennusohje

-
o

Part number: 083-961
Type number: 083-961

PEUGEOT 5008 %=

excl. spare wheel under the floor/
poza wersjg z kotem zapasowym pod 05/2017 -

L samochodem
E20*55R02/02*006959%*00

4 N N

— 0= J [D-10,10kN

2000kg 100kg
. J VAN
-

D (kN) _ MAX kg X MAX kg X 0,00981

-

X
Date: 24-01-2025




300/7]

<\a*'5

S
/6\0
}\bh
- R4O maX:

-~

75 m/n>
>
——

I
NN

_>

>

Nalezy zagwarantowac przestrzen

swobodng wedfug zafgcznika VI,
rysunek 25a/b Regulaminu EKG

ONZ 55.01 przy dopuszczalnym

ciezarze catkowitym pojazdu.

The clearance specified in appendix
VII, diagram 25a/b of Regulation No.
55.01 UN EU must be guaranteed at
laden weight of the vehicle.

PRZEKROJ A-A

o
<
/7

£
§ 100 max. .
Ny _ £
5

1 /R Y
g =
8 A

A

350-420

[F>

L’espace libre doit etre garanti
conformement a 'annexe VI,
illustration de la reglements
55.01 CE pour un poids total en
charge autorise du vehicule.

Der Freiraum nach Anhang VII,
Abbildung 25a/b der Vorschriften
55.01 EG ist zu gew 25a/b
ahrleistenbei zulassigem
Gesamtgewichtdes Fahrzeuges.

Moment skrecajacy dla srub i nakretek (8.8)
Torgue settings for nuts and bolts (8.8)
M8 25Nm
M10 55Nm
M12 85Nm
M14 135Nm
M16 195Nm
»
(CloKim 1000Km

ba==l

Date: 24-01-2025 | Version: 01




Sruba M8x40-8.8, Bolt Nakretka M10, Nut
Podkt. sprez. 8,2 ; Spring Washer Podkt. sprez.10,2,; Spring Washer
Podkt. okr. ©23x 98,5x 2 ; Plain Washer D Pkt 2 Podkt. okr. @30x 210,5x 3 ; Plain Washer

Nakretka M12 ; Nut
Podkt. sprez.12,2 ; Spring Washer

Podkl. okr. 13, Plain Washer Stuba M12x35-88 Bolt

Sruba M8x35-8.8 ; Bolt
Podkt. sprez. 8,2 Spring Washer
Podkt. okr. 923x 98,5x 2 ; Plain Washer

Sruba M8x40-8.8; Bolt
Podkt. okr. 923x @8,5x 2, Plain Washer Pkt 3 E

C Pit2

Sruba M8x35-8.8, Bolt

Podkt. sprez. 8,2 ; Spring Washer
Podkt. okr. D23x D8,5x 2 ;

Plain Washer

Nakretka M10, Nut
Podkt. sprez.10,2 ; Spring Washer
Podkt. okr. D30x 210,5x 3,
Plain Washer

Nakretka M8, Nut
Podkt. sprez. 8,2 ; Spring Washer
Podkt. okr. 923x 98,5x 2 ; Plain Washer

Sruba M12x70-8.8 ; Bolt

Nakretka M8 ; Nut
Podkt. sprez. 8,2 ; Spring Washer
Podkt. okr. D23x 98,5x 2 ; Plain Washer

Sruba M12x35-8.8 ; Boll

Nakretka M12 ; Nut
Podkt. sprez.12,2 ; Spring Washer
Podkt. okr. 13 ; Plain Washer

M12x70
M12x35
M8x40
M8x35
M12
M10
M8

Y%
C X1 K ’
Q

Al INBEIBEIDN

12,2

10,2

8,2
@30x210,5x3

@ | | &~ |0

224x28,4x2 10

Date: 24-01-2025 | Version: 01
ha==l |




J8yse/ uield £/ YO ‘PIpod
Jaysep buuds ! z'zy zaids ppod
N ZIN exjeneN

18ysep Uleld ' Z XG'8D XEZD 14O Ppod
Joyse buuds ! z'g ‘zaids ‘ppod
N9 expanyeN

Jjog ' 88-0/XZLN eqnIS

Date: 24-01-2025 | Version: 01

llog  8'8-GEXZLN eqnig

J8ysep Uleld 2 XG'8D XeZd O Pipod
J8ysep bulds f z'q -zaids pipod

N 9N exjenyeN

J8ysey uleld
LEXG0LD X060 YO Pjpod
Jayseyy buuds ! 7oy z8ids ppos e

N 0L expdIyeN E

I
£
I

Jaysey) uleld
'ZXG'8D XETD Mo ppod
Joyse buuds ! z'q ‘z3ids ‘ppod
jjog ! 8'8-GEXeW eqnis

Zhd D

18YSEN UEld 2 XGBPXEZD MO Pipod
110G ! 8'6-0¢X9N EGNIS

g Pd

18ysep Uleld /2 XG'80 Xezd o pipod
Joyses buuds ! z'g zids ‘ppod
jjog ' 8'8-GEXeW eqnis

18YSEN Uleld €} 1O PPOd
Jaysef buuds ! z'zy zaids ppod

INN 2L expdueN

Jjog ' §°8-GEXZLIN BqNIS

18Ysep Uleld € XG'0LD X060 14O ‘Pipod chd d 18Yse/ UlEld - 2 XG'9D XE2D MO ppod
Jaysep buuds ! z'o) zaids ppod Joysep buuds ! z'g ‘zaids ‘pipod
N 0L exéiyeN jjog ' 8'8-0¢XeN eqnig




/- Odkreci¢ zderzak i lampy. \

+ Odkrecic¢ 3 sSruby mocujace tylna belke (pkt 3 i 4).
« Udrozni¢ otwory w podtuznicach.
« Przykreci¢ do tylnego pasa belke haka A srubami M8x40 (pkt 3 i 4).
« Elementy Ci D przykreci¢ do podtuznic nakretkami M10 (pkt 2) oraz do belki haka A
$rubami M12x35 8.8 (pkt 1).
Dokreci¢ wszystkie sruby z momentem wg tabeli.
Przykreci¢ zderzak i lampy.
Przykreci¢ kule i blache gniazda elektrycznego srubami M12x70 8.8.
Podtaczyc instalacje elektryczna.

NG %
/ Unscrew the bumper and lamps. \

Unscrew three rear bar fitting bolts (point 3 and 4).

Clear out the technological holes in the frame side members.

Screw the main bar A to the rear belt with bolts M8x40 8.8 (point 3 and4).

Screw the elements C and D to the frame side members with nuts M10 (point 2) and to the main bar A
with bolts M12x35 8.8 (point 1).

Tighten all the bolts according to the torque setting- see the table.

Screw the bumper and lamps.

Fix the ball and electric plate with bolts M12x70 8.8.

Connect the electric wires /

Desserrez les 3 boulons fixant la poutre arriére (point 3 et 4).
Déboucher les trous dans les longerons.
Visser la barre d'attelage A a la jupe arriere, avec les les boulons M8x40 8.8 point 3 et 4).
Fixer les éléments C et D aux longerons avec les écrous M10 (point 2) et a la poutre A du crochet avec les
boulons M12x35 8.8 (point 1).

« Serrer tous les boulons avec un couple de serrage selon tableau.

- Vissez le pare-chocs et les lampes.

- Visser la boule et la tole de la prise électrique avec les boulons M12x70 8.8.

\- Brancher l'installation électrique.

/- Desenrosque el parachoques y las ldmparas. \

« Desenrosque los 3 tornillos de fijacion de la barra trasera (punto 3 y 4).
- Limpiar los orificios en los largueros.
« Fijar la barra del gancho a la correa trasera con tornillos M8x40 (punto 3 y 4).
« Fijar los elementos Cy D a los largueros con tuercas M10 (punto 2) y a la barra del gancho A con tornillos
M12x35 8.8 (punto 1).
Apretar todos los tornillos con el par segun la tabla anterior.
Fijar el parachoques y las lamparas.
Atornille la bola y la placa de toma de corriente eléctrica. con tornillos M12x70 8.8.

Conectar la instalacion eléctrica. /

/- Dévisser le pare-chocs et les lampes.

Drei Befestigungsschrauben des hinteren Tragers abschrauben (Punkt 3 und 4).
Die Offnungen in den Langstriager freimachen.
Den AHK-Quertrager A mit Schrauben M8x40 (3 und 4) am hinteren Trager verschrauben.
Die Bauteile C und D mit M10-Muttern an die Langstrager (Punkt 2) und an den AHK-Quertrager A
Schrauben M12x35 8.8 verschrauben..
« Ziehen Sie alle Schrauben mit dem Drehmoment gemaRB der Tabelle an.
- Die Stof3stange und Rickleuchten anschrauben.
+ Schrauben Sie die Kugel und den Steckdosenblech mit den Schrauben M12x70 8.8 an.
\- Die Elektroinstallation anschlief3en. /

/- Die Riickleuchten und den Sto3fanger abschrauben.

Date: 24-01-2025 | Version: 01
ha==l |




1 24x0 8,5x2 x2

N e

Date: 24-01-2025 | Version: 01




hsal Date: 24-01-2025 | Version: 01




L hﬂsal Date: 24-01-2025 | Version: 01



